

- 1) *St. John's wort* -
 1000 mg 2-3 times daily - 12 weeks
- 2) *St. John's wort* -
 1000 mg 2-3 times daily - 12 weeks
- 3) *St. John's wort* -
 1000 mg 2-3 times daily - 12 weeks
- 4) *St. John's wort* -
 1000 mg 2-3 times daily - 12 weeks
- 5) *St. John's wort* -
 1000 mg 2-3 times daily - 12 weeks